INSTALLATION INSTRUCTIONS
HaSHULT

ROOF-P-RZRXP4: TINTED POLY ROOF WITH SPOILER

@ BE SURE TO READ ALL INSTRUGTIONS AND ILLUSTRATIONS BEFORE STARTING. @ DO NOT DISCARD PACKAGING UNTIL PRODUCT HAS BEEN SUCCESSFULLY INSTALLED.

ITEM DESCRIPTION DESCRIPTIC DESCRIPTIO

FROM THE TOOLBOX
@) |5 BARREL BOLT (39 PCS) (D | MBNYLOCK NUT (26 PCS) @) | M10X50 HEX BOLT (8PCS)
g BASIC HAND TOOLS MB BUTTON SCREW (8 PCS) (E) | MBX25BOLT/WASHER (2 PCS) (H) | THNZINC SPACER (8PCS)
HEXKEYS (© [M6X20BUTTON/WASHER (21PCS) | | (F) | THICK ZING SPACER (2 PCS) (@) | M1ONYLOCK NUT (8PCS)

ADHESIVE BACKED RUBBER SEAL (3

EDGE SEAL TRIM

s " R

L. o
ROOF SECTION-1

o

~ SOLER T Or SECTON ROOF SECTION-2

\ ROOF BRACKETS (2) /

ROOF BRACKET GASKETS (2)

E]EJ aarasr DO

BRACKET-4 (4) CAGE BRACKETS (4)

SPOILER BRACKETS (2)
ALUMINUM CLAMPS (5) BRACKETS-5&6 (2)

)

THE PLAN
& First you will apply seal to roof brackets.
& Install the 3 roof panels together.
& Install the Spoiler roof brackets and spoiler.
A Apply Foam/Rubber seal to top of frame.
Cut spaces in Foam seal to install clamps, and
install clamps.
& Install front rubber trim to front roof section.
& Set roof on machine and install bolts to clamps
and frame.
Install side mount brackets for roof and rear roof
to frame bolts and tighten all bolts securely.

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

AlI-ROOF-P-RZRXP4 - & - 10-4-23




LLey/fing Miinrored] off
[Eadh Other

FIG.1A FIG.1B

p— 4
MI@E]‘

1. First, you will need to assemble a couple things before installing the roof. First, find the two
Adhesive Rubber Seals. They are shaped identical to the two metal Roof Brackets that hold the two
pieces of the roof together. See Fig.1a.

2. Then, find the two metal Roof Brackets and orient them opposite of each other. See Fig.1b.
These brackets will be used to sandwhich the two roof sections together, one bracket on top and
the other up underneath.

3. Then, peel one side of the paper off one of the Rubber seals and apply it to one of the Roof
Brackets. And then peel and stick the other Rubber Seal to the other Roof Bracket, except make
sure this bracket is mirrored opposite of the first one. Fig.1b shows both brackets laying opposite of
each other and with the adhesive rubber seals already applied to one side of them.

Reel

[BerdKing]

(@ fifi

[Rooff BradkEs
Semewidh The

P

ASSAULTIND.COM 2

Al-ROOF-P-RZRXP4 - ‘ - 10-4-23




4. Now locate the two roof sections 1 & 2, and with using the two Roof Brackets, Sandwich the two
Roof Sections with the Brackets as shown in Fig.2. Be sure to peel any backing from the sections off
before installing the Roof Brackets, also shown in Fig.2.

mstalliBarinel
_Bellis Wi Le)
o

O sher
@©nfiepiSiden
= of ' ROOf

l
®
o

FIG.3A FIG.3B

5. Then assemble the roof together by using the Barrel Bolts provided in your kit (item “A”").
Fig.3a shows installing the Barrel Bolts with the “under side” or “inside of vehicle” side facing
upward. Place the larger half of the Barrel Bolt (the one with the large cup washer) on the
outside or top side of the roof, thru the hole, then install the other half (screw) into it. Snug
but don't tighten down until all 26 bolts are installed into both sections. Fig.3b shows the
bolts installed looking from the “Top side” of the roof as finished.

O

6. Fig.4 shows the two roof sections assembled with Brackets and Barrell Bolts.

FIG.A

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM 3
10-4-23

AI-ROOF-P-RZRXP4 = $

v



)

FIG.5A FIG.5B

7. Now find the (2) Spoiler Bracket Holes on each Left and Right sides of the roof as shown
in Fig.5a, and Spoiler Brackets. You will assemble the brackets to the roof using the
same Barrel Bolts (item “A”) as you used joining the two roof sections together. See Fig.5b.

NOTE: Be sure you have the correct direction of the Brackets facing the front of the roof for
proper fitting before installing the bolts. These should be faced with the mounting bolts
towards the center of the roof and the Assault Logo upright. See Fig.6 for positioning.

@@ﬁﬁar

FIG.6

ASSAULTIND.COM 4

10-4-23

AI-ROOF-P-RZRXP4 <= $

v



Spolllear Bradeat 1

[MiE>220) [Boliis &l
NWiled K INIUIE,

FIG.7A FIG.7B

8. After Spoiler Mount Brackets are mounted onto the roof, now find Spoiler Bracket 4 and
bolt them to the edges of the Spoiler using the M6x20 bolts and Nylock Nuts, Items C&D as
shown in Fig.7a, and tighten down.

9. Then mount the side Spoiler Bracket 1 using the Méx14 bolts and Nylock Nuts, items B & D,
to Bracket 4 as shown in Fig.7b and thighten down.

YourSpoller Mouniizdl | LW

NGB0 Bl 2l Shieuild] Leeik Lk This

M NI KINIULES,

)

FIG.8

10. Now you can mount the Spoiler onto the roof by also using the M6x20 bolts and Nylock
Nuts, Items C & D and secure as shown in Fig.8.

5

Al-ROOF-P-RZRXP4 - ‘ - 10-4-23

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM




Secifion 8 Overikps Section 2, &
Then Bolls Together
Usiing Bermrell Bols, fiem “A”

A

FIG.8B

11. Once the first two sections have been assembled, now you need to attach the rear
panel (section-3) to the other two. There are no metal brackets to use for this joint. These
simply overlap each other and are assembled together using the same Barrell Bolts (item “A”)
as you used on the other two. Fig.8b shows how the panels attach together and overlap.

A
FIG.9A FIG.9B

12. Next, install the rubber Edge Seal all along the lower front edge of the roof as shown
in Fig.9a & 9b.

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM 6
10-4-23

v

AI-ROOF-P-RZRXP4 <= $



Quit Spaess [In The [Foam
[For Clamnps To [Fi Tigihtdy

)

FIG.10
13. Before installing the roof onto your machine, you will need to install the clamps that hold
it in place next. To do this, first install the adhesive backed rubber sealing on top of frame
where roof will sit as shown in Fig.10. set the assembled roof on top the of the vehicle
where it would be installed and mark on the foam stripping you applied to the top of the
bars where the clamps would go according to the mounting holes in the roof. Then cut
the foam leaving spaces for the clamps to fit tightly around the bars. See in Fig.10.

O

14. Next, install the clamps in the spaces you cut in the foam, but leave them a little loose so

you can make final adjustments once all the clamps are installed and the top is placed on
top. See Fig.11.

Fig.12 shows the clamp using the bolt covers and how it is used in the clamp.

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250

ASSAULTIND.COM

Al-ROOF-P-RZRXP4 - ‘ - 10-4-23




~ il 3

stz Mé&20 Seelling
Belkis (fliem C) Inito CEmpS
[Rront & Badk Bul Lezve Looese e e e
, . —— InsiEll Rooi Te Cemp Using
o/ S T M&>20 Bellis, firem G
; @lamp

)

FIG.13
15. Place Roof on top of machine and initially adjust placement. Then install the roof to the
front and rear clamps using the Méx20 screws with sealing washers, item C as shown
in Fig.13, but leave loose until all side bracket bolts are threaded in. See Fig.13.

FIG.14

16. Once the front and rear clamps are attached to the roof, now you need to remove the

upper factory frame bolts as shown in Fig.14 so you can install the new side brackets
to mount the roof onto for the sides.

8

> 10-4-23

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM
Al-ROOF-P-RZRXP4 =1 ‘ -




These Bradkets With St Are |
[Fer [Arent Loezitiomn.

These Bradkests With Singlle Hele
/A [For Rearr Locaiiion.

)

FIG.15
17. After removing the factory bolts, you will install two front and two rear side brackets to
those locations. There are two different brackets. The ones for the Front have a slot on one
side, and the other only has one hole. The slotted brackets are for the locations closest
to the front of the vehicle, and the one with just a hole is for the rear location. You will
install these using the hardware provided in your kit with the M 10x50 Bolt item”"G”, Wide
Spacer item”H” and the M 10 Nylock Nuts, item “J”. See Fig.15.

( Il Gomponents In The Ordsr Shown Below ()
Mountm lﬁﬁm‘ﬁ@
ShewsIBracket{Vouinted K Mﬂ@
BUtStilllloose M10 Nylock
INUiHitem e
)
FIG.16

18. Both Front and Rear style bracket install the exact same way. First insert the M10 Bolt,
item”G”, from the outside of the frame tube, thru the tube. Then slide the Wide Spacer,
item”H” onto the bolt, then the Bracket you are using and then the M10 Nylock Nut,
item”J”, as shown in Fig.16. Your bracket should look like the photo in Fig.16 and also a
little loose until all brackets are installed and ready for final adjustment before tightening
them down with the rest of the hardware.

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM ¢

AI-ROOF-P-RZRXP4 <= $

10-4-23

v



‘F‘Qw

,» ' § T
ReanBracket ’ l\/l(a*)@@
With Sihgjie Wesher Boli fiam
|
Wih Slet
—— [Rronit OFf Vihiidie

)

FIG.17

19. Fig.17 shows one of each of the mounting brackets, one with the slot towards the front,
and one with a single hole towards the rear, looking at them from the inside, passeanger’s
Side. After attaching the brackets to the frame, now install the roof to the brackets using

the M6x20 Bolt with Sealing Washer, item “C”, and M6 Nylock Nut, item“D” provided in
your kit, also shown in Fig.17.

—

$ -
NOTE: The two back corner bolts, item “E”, will use Spacers, item “F”.and Nylock Nuts, item”D”.
These bolts go through the roof frame brackets, not into a clamp. See Fig.18.

(Visw Fremn Reer) )

Two Badk Comner Boliis Usa
Spaears Beiwean The Rooff

FIG.18
ASSAULTIND.COM 10

> 10-4-23




20. Once all the bolts, brackets, screws and clamps are all threaded and into place, make
your final placement adjustment of the roof and tighten all down securely.

HSSHULT

INDUSTRIES

PLEASE FEEL FREE TO CONTACT ASSUALT INDUSTRIES FOR QUESTIONS REGARDING
SPECIFICATIONS OR ANY OTHER QUESTIONS YOU MAY HAVE. THANKSI

Liability Statement

Assault Industries® products are designed to best fit user’s ATV/UTV under stock conditions. Adding, modifying, or fabricating any factory or aftermarket parts
will void any warranty provided by Assault Industries® and is not recommended. Assault Industries® products could interfere with other aftermarket accesso-
ries. If user has aftermarket products on machine, contact Assault Industries® to verify that they will work together.

Although Assault Industries® has thousands of satisfied customers, user should be aware that installing lift kits, long travel, or suspension kits, tires, etc.
will change the ride of machine and may increase maintenance and part wear. Operating any off-road machine while, or after, consuming alcohol and/or drugs
increases risk of bodily harm or death. No warranty or representation is made as to this product’s ability to protect user from severe injury or death. Assault
Industries® urges operators and occupants to wear a helmet and appropriate riding gear at all times.

By purchasing and installing Assault Industries® products, user agrees that should damages occur, Assault Industries® will not be held responsible for loss of
time, use, labor fees, replacement parts, or freight charges. Assault Industries®, nor any 3rd party, will not be held responsible for any direct, indirect, inci-
dental, special, or consequential damages that result from any product purchased from Assault Industries®. The total liability of seller to user for all damages,
losses, and causes of action, if any, shall not exceed the total purchase price paid for the product that gave rise to the claim.

Assault Industries® will warranty only parts provided by Assault Industries®. Any damage or problems with OEM housings, bearings, seals, or other manu-
facturers’ products will not be covered by Assault Industries®. Assault Industries® parts and products are not warrantied if item was not installed properly,
misused, or modified.

Installing, adding, modifying, or fabricating any factory or aftermarket product to your ATV/UTV may violate certain local, state, and federal laws. Be advised
that laws vary depending on town, city, county, state, etc. Use of certain products on public streets, roads, or highways may be in violation law. The Buyer is
solely and exclusively legally and personally responsible for any violation of the law by the installation or use of the product. You must abide by all local, state,
and federal laws, including but not limited to vehicle safety, traffic laws, and ordinances. It is your responsibility to know the laws and how they apply to you.

The Buyer is responsible to fully understand the capability and limitations of his/her vehicle according to manufacturer specifications, warnings and instruc-
tions and agrees to hold Assault Industries® harmless from any damage resulting from failure to adhere to such specifications, warnings and/ or instructions.
The Buyer is also responsible to obey all applicable federal, state, and local laws and ordinances when operating his/her vehicle while using this product, and
the Buyer agrees to hold Assault Industries® harmless from any violation thereof.

LEAVE US FEEDBACK NEED ADDITIONAL HELP?
Visit Assaultind.com and leave a Check out our YouTube channel
review of your product purchase. Callus: (714) 799-6711
We appreciate your opinion..... Monday - Friday: 8am-5pm
..... even if you're wrong! &y Email: sales@assaultind.com

ASSAULT INDUSTRIES // 2753 MICHIGAN ROAD // MADISON, IN 47250 ASSAULTIND.COM

10-4-23

v

AI-ROOF-P-RZRXP4 <= $



